SPORTON LA

.. FCC RF Test Report

Report No. : FG520601C

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

ctrum

A

A

Ref Level 0,00 dBm  Offset 600 dB Mode Auto Swesp Ref Level 0,00 dm  Offset 6,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 952,73613 MHz -56.71 dBm -31.71 dB 30,000 MHz 1.000 GHz 1,000 MHz 87905297 MHz -56.69 dem -31.69 d&
1.000 GHz 2.450 GHz 1,000 MHz 2.48777 GHz -44.50 dBm -19.50 dB 1.000 GHz 2,450 GHz 1.000 MHz 246642 GHz -57.29 dBm -32.29 dB
2,580 GHz 5.000 GHz 1,000 MHz 4.93637 GHz -54.13 dBm -29.13 dB 2,580 GHz 5.000 GHz 1.000 MHz 4,98282 GHz -54.14 dBm -29.14 dB
5.000 GHz 10.000 GHz 1,000 MHz 6.84807 GHz -51.07 dBm -26.07 dB 5,000 GHz 10.000 GHz 1.000 MHz 6.88356 GHz -51.14 dBm -26.14 dB
10.000 GHz 18.000 GHz 1,000 MHz 15.54590 GHz -56.12 dBm -31.12 dB 10.000 GHz 18.000 GHz 1.000 MHz 15,78989 GHz -56.14 dBm -31.14 dB
18.000 GHz 26.000 GHz 1,000 MHz 19.42116 GHz -56.26 dBm -31.26 dB 18.000 GHz 26.000 GHz 1.000 MHz 19 42866 GHz -56.13 dam -31.13 db
( ) J v ( ) J i

Date: 21. MAR 2025 02.14:52

Date: 21.MAR 2025 02.22.42

Highest Channel / QPSK

Ref Level 0.00 dBm
Count 100/100

Spectrum

Offset 5.00 dB

Mode Auto Sweep

@1 AvgPwr
Limit §heck PABS
_1p ddp—BPURIOUS ) INE_ABS PARS
-20 dBm
| S FuUi-‘ 5_LINE_ABS,
-40 dBm
-50 dBem
et 'ﬂ_’—-—f‘ﬂ ~ N - N
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 0964.37031 MHz -56.78 dBm -31.78 dB
1.000 GHz 2.490 GHz 1.000 MHz 2,11241 GHz -56.98 dBm -31.98 dB
2,580 GHz 5.000 GHz 1.000 MHz 2,58653 GHz -26.23 dBm -1.23 de
5.000 GHz 10.000 GHz 1.000 MHz 6.87206 GHz -51.26 dBm -26.26 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.51891 GHz -56.15 dBm -31.15 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.41566 GHz -56.25 dBm -31.25 dB
]T Measuring... .l //2
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520601C

LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spec o=
Ref Level 0.00 dBm  Offset 6.00 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
(@1 cvapwr @1 AvgPwr
Limit Gheck Limit Gheck
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-80 dBm -80 dBm
-390 dBm -90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 954.57516 MHz -56.66 dBm -31.66 dB 30.000 MHz 1.000 GHz 1.000 MHz 965.82450 MHz -56.60 dBm -31.60 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -49.04 dBm -24.04 d& 1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -53.01 dBm -28.01 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.97653 GHz -54.27 dBm -29.27 d8 2.580 GHz 5.000 GHz 1.000 MHz 4.98331 GHz -54.04 dBm -29.04 dB
5.000 GHz 10,000 GHz 1.000 MHz 6.87906 GHz -51.18 dBm -26.18 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.78407 GHz -50.84 dBm -25.84 dB
10.000 GHz 16.000 GHz 1.000 MHz 15.52040 GHz -56.24 dBm -31.24 dB 10.000 GHz 18.000 GHz 1.000 MHz 15.50791 GHz -56.33 dBm -31.33 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.42116 GHz -56.23 dBm -31.23 d 16.000 GHz 26.000 GHz 1.000 MHz 19.44566 GHz -56.14 dBm -31.14 dB
L i J L i ] -
Date: 21 MAR.2025 02:31:49 Date: 21.MAR.2025 02:39:40
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 5.00 dB Mode Auto Sweep
Count 100/100
@1 AvgPwr
Limit §heck PABS
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-20 dBm
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-40 dBm
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et ek "__/——-—f‘_,("‘]. ~ N - N
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 0964.37031 MHz -56.78 dBm -31.78 dB
1.000 GHz 2.490 GHz 1.000 MHz 2,11241 GHz -56.98 dBm -31.98 dB
2,580 GHz 5.000 GHz 1.000 MHz 2,58653 GHz -26.23 dBm -1.23 de
5.000 GHz 10.000 GHz 1.000 MHz 6.87206 GHz -51.26 dBm -26.26 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.51891 GHz -56.15 dBm -31.15 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.41566 GHz -56.25 dBm -31.25 dB
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saronas. FCC RF Test Report

Report No. : FG520601C

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0005
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0034

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0015
20 Battery End Point 0.0007

Note:

1. Normal Voltage =7.2 V. ; Battery End Point (BEP) =6.8 V. ; Maximum Voltage =8.26 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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s=aranas. FCC RF Test Report Report No. : FG520601C

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.96 5.86 6.26 PASS
Sporton International Inc. (Kunshan) Page Number 1 A48 of A187
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SPORTON LAB.
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Report No. : FG520601C

LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

Spectrum
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Spectrum

Middle Channel / Full RB/ 16QAM
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Date: 21 MAR 2025 012420

Spectrum

Middle Channel / Full RB/ 64QAM
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s=aranas. FCC RF Test Report Report No. : FG520601C

26dB Bandwidth

Mode
BW

LTE Band 12 : 26dB BW(MHz)
1.4MHz

Mod. QPSK 16QAM
Middle CH 1.27 1.26

BW

3MHz

Mod. QPSK 16QAM
Middle CH 2.94 2.96

BW

5MHz

Mod. QPSK 16QAM
Middle CH 5.01 4.97

BW

10MHz

Mod. QPSK 16QAM
Middle CH 9.75 10.01

LTE Band 12

Spectrum e Spectrum e
RefLevel 24.60 dbm  Offset =60 db e RBW 30 kz RefLevel 24.60 dbm  Offset =60 db e RBW 30 kz
e Att 300E SWT  63.2ps @ VBW 100kHz Mode auto FFT = Att 30dE SWT 63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 10k Max [@ 10k Max
20 dBm—t = MiL1) 20 dBm—t MiL1)
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v e i P U AP W, ISP ,
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CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
arkar arkar
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 707.2762 MHz 16.47 dbm ndB down 1.2727 MHz ML 1 707.3625 MHz 15.95 dém ndB down 1.2567 MHz
T 1 706.865 MHz -0.68 dBm nd8 26.00 dB T 1 706.8818 MHz -9.90 dBm nd8 26.00 dB
T2 1 708.1378 MHz -9.64 dBm Q factar 555.7 T2 1 708.1406 MHz -10.05 dBm Q factar 562.0
) UNNRRARED e L JU )i UNNRRARED e
Date: 21 MAR 2025 01.26.36 Date: 21 MAR 2025 01 2657
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520601C

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Cate: 21 MAR 2025 01.28:12

ectrum
Ref Level 24.60 d8m  Offset 460 dB & RBW 100 kHz Ref Level 24.60 d8m  Offset 460 dB & RBW 100 kHz
po ALL 30 dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT poe ALL dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
o Mi[1] 18.25 dBm o Mi[1] 16.99 dBm
20 dem A I 708.50100 MHz| 20 dem " 707.26620 MHZ|
8 et Rt i [ 26.00 dB| TN a1t 26.00 |
10 de \ 10 de
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CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result Type | Ref | Trc | X -value | ¥-value | _Function | Function Result |
M1 1 708.501 MHz 18.25 dém ndB down 2.9431 MHz M1 1 707.2662 MHz 16.99 dém ndB down 2.961 MHz
T1 1 706.0255 MHz -8.10 dBm ndg 26.00 dB T1 1 706.0255 MHz -8.44 dBm ndg 26.00 dB
T2 1 708.9685 MH2 -7.75 dBm Q factor 240.7 T2 1 708.9865 MH2 -8.93 dBm Q factor 238.9
I I
)i ] i )i ] i

Cate: 21 MAR 2025 01.28:33

LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Cate: 21 MAR 2025 01.26.48

pectrum
Ref Level 24.60 d8m  Offset 460 dB & RBW 100 kHz Ref Level 24.60 d8m  Offset 460 dB & RBW 100 kHz
e att S0 dB SWT 195 @ VBW 300 kHz  Mode Auto FFT o At dB SWT  10ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
. Mi[1] 15.54 dBm . CETEN] 14.97 dBm
! 1 ! ]
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result Type | Ref | Trc | X -value | ¥-value | _Function | Function Result |
M1 1 709.458 MHz 15.54 dém ndB down 5.005 MHz M1 1 708.709 MHz 14.97 dém ndB down 4.965 MHz
T 1 705,032 MHz -10.70 dBm nd@ 26.00 dB T 1 705.072 MHz -10.96 dBm nd@ 26.00 dB
T2 1 710.037 MH2 -10.64 dBm Q factor 141.7 T2 1 710.037 MH2 -11.11 d8m Q factor 142.7
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)i ] i )i ] i

Cate: 21 MAR 2025 01.27.09

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum A
Ref Level 24.60 d8m  Offset 460 dB & RBW 300 kHz Ref Level 24.60 d8m  Offset 460 dB & RBW 300 kHz
po ALL 30 dE SWT 12.6 ps & VBW 1 MHz  Mode Auto FFT poe ALL dE SWT 12.6 ps & VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
o MA[11 17.78 dBm o m MI[1] 16.91 dBm
20 dam e 710.3770 MHZ| 20 dam - I Y 703.3240 MHZ|
s K~ " nds N 26.00 dB B J e I Ol 26.00 dB
10 day + 10 day -
/ By 9.750000000 MHZ| ] By 10.010000000 MHZ|
0 dBm { Q factor o dea / Q factor
i 1y
-10d f v -10d —~
\ /
J/ AN f
-40 -40
-0 d -0 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 710.377 MHz 17.78 dém ndB down 9.75 MHz M1 1 703.324 MHz 16.91 dém ndB down 10.01 MHz
T 1 702,665 MHz -8.28 dBm nd@ 26.00 dB T 1 702,425 MHz -9.11 dBm nd@ 26.00 dB
T2 1 712.415 MH2 -8.19 dBm Q factor 72.9 T2 1 712.435 MH2 -9.18 dBm Q factor 70.3
) )
)jd J )jd J -
Date: 21 MAR 2025 01.25:45 Date: 21 MAR 2025 01.26:08
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Occupied Bandwidth

Mode
BW
Mod.
Middle CH
BW
Mod.
Middle CH
BW
Mod.
Middle CH
BW
Mod.
Middle CH

LTE Band 12 : 99%0BW(MHz)
1.4MHz

QPSK
1.09

16QAM
1.09

3MHz

QPSK
2.70

16QAM
2.71

5MHz

QPSK
451

16QAM
4.52

10MHz

QPSK
9.07

16QAM
9.03

Spectrum e Spectrum e
RefLevel 24.60 dbm  Offset =60 db e RBW 30 kz RefLevel 24.60 dbm  Offset =60 db e RBW 30 kz
e Att 300E SWT  63.2ps @ VBW 100kHz Mode auto FFT = At 30de SWT 63.2us @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 10k Max [@ 10k Max
20 dBrm—1 M1[1] 16.51 dBm| 20 dem—1. ot M1[1] 15.22 dBm|
s o 707.49440 MHz| N Y - 707 0 MHz
o dem St B X 1.093706294 MH; 10 dBm ’f S las S S
A
0 dém—t A i 0 dém—t { I8
10 di 10 di
20 B — e —— -20 dim—t — - -
a0 d <30 ol
-40 dbm—+ -40 dbm—+
50 di -50 di
80 dBm—t 60 dBm—t
70 di 70 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
arker arker
Type | Ref | Trc | Y-value |__Function | Function Result | Type | Ref | Trc | | Y-value |__Functi 1 Function Result |
ML 1 16.51 dbm ML 1 15.22 dém
T 1 706.05175 MHz 9.60 dém oce Bw 1.003706294 MHz T 1 9.51 dm oce B 1085314685 MHz
T2 1 708.04545 MHz 10.11 dBm T2 1 9.57 dn
QRRERRNAD e QRRERRNAD e
Date: 21 MAR 2025 012615 Date: 21 MAR 2025 01.30:17

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520601C

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Cate: 21 MAR2025 01.2751

ectrum
Ref Level 24.60 d8m  Offset 460 dB & RBW 100 kHz Ref Level 24.60 d8m  Offset 460 dB & RBW 100 kHz
po ALL 30 dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT poe ALL 30 dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
o T Mi[1] 18.98 dBm o T m Mi[1] 16.97 dBm
20 dem T1 - p— P 708.50100 MHz| 20 dem 1 N ~ 706.97250 MHZz|
1 |~ PPN N et
) 3 Gcc Bw 2.703296703 MHZ ) - OTETW 2.709290709 MHZ|
10 d 7 10 d ] {
0 dBm—r~ ; 0 dBm—r~ | )
/ / |
-10d 10 d / \
/ L
/ —
-20 —
. A e —
|
30 df
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50 di -50 d
-60 -60
7o 7o
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result | Type | Ref | Trc | X -value | ¥-value | _Function | Function Result |
M1 1 708.501 MHz 18.98 dém M1 1 706.9725 MHz 16.97 dém
T 1 706.15135 MHz 11.21 dbm Occ Bw 2.703286703 MHz T 1 706.14535 MHz 10.56 dBm Occ Bw 2.708280703 MHz
T2 1 708.85465 MHz 11.56 dam T2 1 708.85465 MHz 10.93 dam
) )
)jd J )jd -

Cate: 21 MAR 2025 01.28:53

LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 21 MAR 2025 01.25.03

pectrum
Ref Level 24.60 d8m  Offset 460 dB & RBW 100 kHz Ref Level 24.60 d8m  Offset 460 dB & RBW 100 kHz
po ALL 30 dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT poe ALL 30 dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
o T " Mi[1] 15.65 dBm o T Mi[1] 14.24 dBm
20 dem o~ | 705.91200 MHz| 20 dem “J‘ 708.98900 MHz|
i AN i e ati Ty 49 MHZ| T1 S AL Py, AT 2 y MHZ
10 dBs At D) ¥ +.505494505 MH 10 dBs y frapne At Ot A2 515484515 MH
0 dém 0 dBm—r~ J-‘
‘I /
-10d - -10di # :
/ hY ¥, AY
-20 B -20 A
I PN o ] / L A iy
T v o 30 der A M/ T
-40 -40
-0 d -0 d
-60 -60
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result | Type | Ref | Trc | X -value | ¥-value | _Function | Function Result |
M1 1 705.912 MHz 15.65 dém M1 1 708.989 MHz 14.24 dém
T 1 705,24226 MHz £.83 dm Occ Bw 4.505434505 MHz T 1 705,25225 MHz £.98 dm Occ Bw 4.515454515 MHz
T2 1 700.74775 MHz 10.58 dam T2 1 709.76773 MHz 5.03 dam
) )
)i ] i )i ] i
Date: 21 MAR 2025 01.26:27 Date: 21 MAR 2025 01.27:30
pectrum A
Ref Level 24.60 d8m  Offset 460 dB & RBW 300 kHz Ref Level 24.60 d8m  Offset 460 dB & RBW 300 kHz
po ALL 30 dE SWT 12.6 ps & VBW 1 MHz  Mode Auto FFT poe ALL 30 dE SWT 12.6 ps & VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
o Mi[1] 16.70 dBm o T I Mi[1] 16.52 dBm
20 dem - - P A 705.7620 MHz| 20 dem R‘V N 703.8840 MHz|
e v S ot e B T I ey 9.030969031 MH2
o 56 B { 9.070929071 MH o N O 5.030969031 MH
0 dém \\I 0 dém »‘
-10d f‘ 10 d - il
{ N, / \
-20 e — = - = - -20 v
e 1 / Ry
30 df
-40 -40
-0 d -0 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result | Type | Ref | Trc | X -value | ¥-value | _Function | Function Result |
M1 1 705.762 MHz 16.70 dém M1 1 703.884 MHz 16.52 dém
T 1 702.9845 MHz 11.50 dBm Occ Bw 9.070929071 MHz T 1 702.9845 MHz 11.34 dBm Occ Bw 9.030968031 MHz
T2 1 712.0554 MH2 12.10 dBm T2 1 712.0155 MH2 11.08 dBm
) )
)jd J )jd -

Cate: 21 MAR 2025 012524
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 d& Mode Auto Sweep

Spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 460 d& Mode Auto Sweep
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ee FCC RF Test Report Report No. : FG520601C

SPORTON LAB.

LTE Band 12 / 3MHz
Lowest Channel / QPSK Middle Channel / QPSK

Spect == [ spec =
Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Swesp Ref Level 0.00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count_100/100
@1 AvgPwr @1 AvgPwr
Limit illeuk 3 Limit iheuk
ine _$PURIOUS | INE_ABS PASS ine _$PURIOUS |INE_ABS
-10 déR—S -10 ddpE—S
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB a8
-30 dém -30 dBm
-40 dBm -40 dam
-0 dB I e -50 dB ] oo
| e -~ | -
-60 dB -60 dB
-70 dém -70 dBm
-80 dém -80 dBm
90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 20.000 MHz 100.000 kHz 186.73163 MHz -64.14 dBm -51.14 dg 30.000 MHz 620.000 MHz 100.000 kHz 683,89805 MHz -64.24 dBm -51.24 dg
725.000 MHz 1.000 GHz 100.000 kHz 897.39011 MHz -63.63 dBm -50.63 di 725.000 MHz 1.000 GHz 100.000 kHz 975.68681 MHz -63.42 dBm -50.42 dB
1.000 GHz 2,000 GHz 1,000 MHz 1,30865 GHz -42.58 dém -29.58 dB 1.000 GHz 3,000 GHz 1.000 MHz 1,41265 GHz -42,40 dBm -29.40 d&
3.000 GHz 7,000 GHz 1,000 MHz 6.87527 GHz -48.68 dam -35.68 d& 3.000 GHz 7.000 GHz 1.000 MHz 688026 GHz -48.99 dBm -35.99 de
7.000 GHz 9,000 GHz 1.000 MHz 8.87378 GHz -52.31 dBm -39.31 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.84629 GHz -52.43 dBm -39.43 dB
L i J L i ] -

Date: 21 MAR 2025 00-03:49 Date: 21. MAR 2025 00-15:05

Highest Channel / QPSK

Spectrum |u§'
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
.10 ddﬂ-? SPURIOUS LINE ABS PABRS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm plion
" o, S—
-60 dBm——
oo
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 199.37031 MHz -64.18 dBm -51.18 dB
725.000 MHz 1.000 GHz 100.000 kHz 949.58791 MHz -63.51 dBm -50.51 de
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -42.80 dBm -29.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84127 GHz -48.87 dBm -35.87 db
7,000 GHz 9.000 GHz 1.000 MHz 8,87828 GHz -52.38 dBm -39.38 db

It )

Date 24 MAR 2025 00416824
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520601C

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spect

Spec

Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Swesp Ref Level 0.00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit illeuk Limit iheuk
10 ddpe—_BPURIOUS LINE ABS PASS 10 ddRe_BPURIOUS LINE ABS
- T - T
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB a8
-30 dém -30 dBm
-40 dBm -40 dam
-50 de 50 dB
S N-f-“""l
60 dB -60 dB
-80 dém -80 dBm
90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 669.83508 MHz -68.36 dBm -55.36 dB 30.000 MHz 630.000 MHz 100.000 kHz 668.18591 MHz -68.40 dBm -55.40 dB
725.000 MHz 1.000 GHz 100.000 kHz 904.80769 MHz -67.80 dBm -54.80 d& 725.000 MHz 1.000 GHz 100.000 kHz 966.89560 MHz -67.77 dBm -54.77 dB
1.000 GHz 2,000 GHz 1,000 MHz 1,30915 GHz -39.95 dém -26.95 di 1.000 GHz 3,000 GHz 1.000 MHz 1,41115 GHz -41.17 dBm -28.17 dB
3.000 GHz 7,000 GHz 1,000 MHz 6.99525 GHz -52.36 dam -39.36 dg 3.000 GHz 7.000 GHz 1.000 MHz 685677 GHz -52.57 dBm -39.57 dg
7.000 GHz 9,000 GHz 1.000 MHz 8.33642 GHz -60.14 dBm -47.14 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.83679 GHz -60.09 dBm -47.08 di
L i J L i -
Date: 21 MAR.2025 00°37:12 Date: 21, MAR 2025 00-48:28
Highest Channel / QPSK
Spectrum |u§'
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
i y 3 3 ABS
.10 a‘dﬂ_‘e PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
“wwﬂ
-60 dBm J_._, — ——
imaippr e
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 673.67316 MHz -68.56 dBm -55.56 dB
725.000 MHz 1.000 GHz 100.000 kHz 896.01648 MHz -67.80 dBm -54.80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -39.67 dBm -26.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -52.47 dBm -39.47 db
7,000 GHz 9.000 GHz 1.000 MHz 8,88328 GHz -60.16 dBm -47.16 db

It

Date. 24 MAR 2028 00 A9 A7
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520601C

LTE Band 12/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spect

Spec

It

Date 24 MAR 2025 044240

Ref Level 0.00 dBm  Offset 4.60 di Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.60 dBb Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit illeuk Limit iheuk
10 ding_BPURIOUS LINE_ABS PABS 10 4dpe_BPURIOUS LINE_ABS
- i - i
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB da
-30 dBm -30 dBm
-40 dBm -40 dam
50 dB 50 d8 |
50 dB &0 dB
-80 dBm -80 dBm
90 dB o0 d8
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 669.83508 MHz -67.65 dBm -54.55 dB 30.000 MHz 630.000 MHz 100.000 kHz 669.83508 MHz -68.06 dBm -55.06 dB
725.000 MHz 1.000 GHz 100.000 kHz 956.73077 MHz -67.78 dBm -54.78 dB 725.000 MHz 1.000 GHz 100.000 kHz 942.44505 MHz -67.82 dBm -54.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -40.06 d8m -27.06 d& 1.000 GHz 3.000 GHz 1.000 MHz 140665 GHz -41.92 dBm -28.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -52.38 dBm -39.38 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.85177 GHz -52.39 dBm -39.39 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.90677 GHz -60.13 dBm -47.13 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.83979 GHz -60.22 dBm -47.22 dB
L i J L i ] -
Date: 21, MAR.2025 01:01:04 Date: 21.MAR.2025 01:12:20
Highest Channel / QPSK
Spectrum |u§'
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N 3 3 ABS
.10 a‘E"H‘\B PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
_N-hﬂ
-50 dBém J— e e
MHT"‘
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 6882.84558 MHz -62.21 dBm -50.21 dB
725.000 MHz 1.000 GHz 100.000 kHz 918.81868 MHz -67.92 dBm -54,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -41.23 dBm -28.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97225 GHz -52.48 dBm -39.48 db
7,000 GHz 9.000 GHz 1.000 MHz 8.84279 GHz -60.09 dBm -47.09 db

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYS1F4001
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saronas. FCC RF Test Report

Report No. : FG520601C

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0029
40 Normal Voltage 0.0011
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0046

-10 Normal Voltage 0.0033 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0007
20 Battery End Point 0.0013

Note:

1. Normal Voltage =7.2 V. ; Battery End Point (BEP) =6.8 V. ; Maximum Voltage =8.26 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : WIYS1F4001

Page Number

1 A70 of A187




s=aranas. FCC RF Test Report Report No. : FG520601C

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.59 6.35 6.67 PASS
Sporton International Inc. (Kunshan) Page Number : A71 of A187

TEL : +86-512-57900158
FCC ID : WIYS1F4001



s=aranas. FCC RF Test Report Report No. : FG520601C

LTE Band 25/ 20MHz

Middle Channel / Full RB/ QPSK

Spectrum
Ref Level 2560 d8m Offset 560 d&
e Att a0 dE  AQT 2ms @ RBW 20 MHz
(@154 View
sines
0.1
0.01 &
&S %
N 5
16D —
i
1E-0 x
1 A ‘\‘
1E-0 ' ]
F 1.88 GHz ean Pwr + 20.00 dB
Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 100 | 106 | 049% | 0.01% |
Trace 1 21.01 dam 27.60 dBm 6.50 dB 2.49 d8 4.52 dB 5.50 dB 6.23 dB
Jjd ] WD e

DCate: 20 MAR 2025 14.17.33

Middle Channel / Full RB/ 16QAM

Spectrum
Ref Level 2560 d8m Offset 560 d&
e Att a0 dE  AQT 2ms @ RBW 20 MHz
(@154 View
. -
0.01
10 i
5
A% 5
1E-0 g
LS
N
Y \
1E-0! i
F 1.88 GHz lean Pwr + 20.00 dB
Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 100 | 106 | 049% | 0.01% |
Trace 1 20.14 dam 28.19 dBm B.0S dB 3.01 d8 5.10 dB 6.35 dB 7.10 dB
U ] T

Date: 20 MAR 2025 14.17.56

Middle Channel / Full RB/ 64QAM

Spectrum o
Ref Level 2560 d8m  Oset &80 a6
o Att 0B AQT  2ms @ REW 20 MH:
(@153 viow

1E-0 =

1E-0

| 1
1E-0!

I
F 1.88 GHz lean Pwr + 20.00 dB
Gomplementary Gumulative Distribution Function

Samples: 130000
Mean | Peak | crest | 100 | 106 | 049% | 0.01% |
Trace 1 19.10 d&m 27.31 dBm B.22 dB 3.10 d8 5.25 dB 6.67 dB 7.57 dB
i Y
JL

J ARRRRRCED

DCate: 20 MAR 2025 14.18:19
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26dB Bandwidth

Sporton International Inc. (Kunshan) Page Number : A73 of A187
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520601C

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

DCate: 20 MAR 2025 14.47.30

Cate: 20 MAR 2025 14.48.12

ectrum
Ref Level 2560 d8m Offset 560 dB & RBW 30 kHz Ref Level 2560 d8m Offset 560 dB & RBW 30 kHz
po ALL 20 dE SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT poe ALL 20 dE SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
' Mi[1] 15.61 dBm ' Mi[1] 14.12 dBm
20 dex ¥ 1.88010910 GH2 20 dex 1.88002800 GH2
) Bl LA T RAVAN A T NI, 26.00 dB ) A FAn AR, 26.00 dB
10 dem B 1.209500000 MHz 10 dem 7 e \ 1.300700000 MHz
i Q factor 1458.0) i Q factor 1445 4
0 dém: T / 0 dém
8% i
-10di o - -10di
N | - A 2 1 o i
HREATTT = S e
Ly ’ ) - T
-30d . = -30d
-40 dbm -40 dbm
-50 df -50 df
-60 -60
70 di 70 di
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result Type | Ref | Trc | X -value ¥-value | _Function | Function Result |
M1 1 1.8801091 GHz 15.61 dém ndB down 1.2895 MHz M1 1 1.880028 GHz 14.12 dém ndB down 1.3007 MHz
T 1 1.8793455 GHz -10.40 dbm nd@ 26.00 dB T 1 1.8793566 GHz -11.95 dam nd@ 26.00 dB
T2 1 1.880635 GH2 -10.27 dBm Q factor 1458.0 T2 1 1.8806573 GH2 -11.83 d8m Q factor 1445.4
) )
)i ] i )i i

J

LTE Band 25

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

DCate: 20 MAR 2025 14.50:32

DCate: 20 MAR 2025 14.49.48

pectrum
Ref Level 2560 d8m Offset 560 dB & RBW 100 kHz Ref Level 2560 d8m Offset 560 dB & RBW 100 kHz
po ALL 30 dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT poe ALL 30 dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
' Mi[1] 16.47 dBm ' Mi[1] 15.33 dBm
20 dex 1.87955040 GH2 20 dex M 1.88059940 GH2
) R e 26.00 dB ) 26.00 dB
10 dem B Y 2.979000000 MHz| 10 dem 2.973000000 MHz|
Q factor 630.9| Q factor 632.6|
0 dBm—rt 1 1\ 0 dém
10 d 'jr \ 10 d
/ |
-20 dBm—t . —— -20 dém - -
|~ iy L ANPVRRY ~ e e
A Ao \,
-40 dbm
-50 d -50 df
-60 -60
70 di 70 di
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result Type | Ref | Trc | X -value ¥-value | _Function | Function Result |
M1 1 1.8795504 GHz 16.47 dém ndB down 2.979 MHz M1 1 1.8805994 GHz 15.33 dém ndB down 2.973 MHz
T 1 1.8785135 GHz -9.30 dBm nd@ 26.00 dB T 1 1.8785315 GHz -10.93 dbm nd@ 26.00 dB
T2 1 1.8914925 GH2 -9.59 dBm Q factor 630.9 T2 1 1.88915045 GH2 -10.92 dam Q factor 632.6
) )
)i ] i )i i

J

LTE Band 25

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum Y
Ref Level 2560 d8m Offset 560 dB & RBW 100 kHz Ref Level 2560 d8m Offset 560 dB & RBW 100 kHz
po ALL 30 dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT poe ALL 30 dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
' Mi[1] 15.51 dBm ' Mi[1] 14.09 dBm
20 dex ¥ 1.87880100 GHz 20 dex 1.87835200 GHz
) N SN P S APANARI 26.00 dB| ) e i o REB A e Sin 26.00 dB|
20 de 7 - 5025000000 MHz 20 de 7 ol \ 4665000000 MHZ
Q factor 373.9) Q factor 386.1]
0 dém—rt 4 | 0 dem——+ | |
|
i N
10 d 4 i 10 d - T‘
5 / \
-20 dém 1 I -20 dBm —~ W
N | o At g¥ Wy X
| i her Vs A | o amn Y =S
-40 dbm -40 dbm
-50 d -50 df
-60 -60
70 di 70 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result Type | Ref | Trc | X -value | ¥-value | _Function | Function Result |
M1 1 1.878801 GHz 15.31 dém ndB down 5.025 MHz M1 1 1.878352 GHz 14.09 dém ndB down 4.865 MHz
T 1 1.877413 GHz -10.65 dBm nd@ 26.00 dB T 1 1.877532 GHz -11.88 dam nd@ 26.00 dB
T2 1 1.882438 GH2 -10.99 dam Q factor 373.9 T2 1 1.882398 GH2 -12.10 d8m Q factor 386.1
) )
)i ] i )i ] i
Date: 20 MAR 2025 145118 Date: 20 MAR 2025 14 5202
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520601C

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 20.MAR 2025 14:53.64

Date: 20 MAR 2025 145253

J

ectrum
Ref Level 2560 dém Offset 5.60 dB & RBW 300 kHz Ref Level 2560 d8m Offset 560 dB & RBW 300 kHz
S S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o At dB SWT  12.6 s @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max
R Mi[1] 16.58 dBm Mi[1] 14.68 dBm
! 20 dar
- "\ 1.8790410 GHz 1.8793210 GHZz
P AN A W U I L N Y P 26.00 dB ) I L P Ty V. 26.00 dB
7 Bw 9.810000000 MHZ2| 10 dem F‘ Bw Y 9.710000000 MHz|
j Q factor 191.5 0 de I Q factor 193.5]
m—-
TI o
¥ -10d I
/ J
—F ™ -20 dBm—t +
\ |7 NN -
- M Lo A
B
-40 dbm
-50 df
-60
70 di
1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | _Function | Function Result |
M1 1 1.879041 GHz 16.58 dBm ndB down 81 MHz M1 1 1.879321 GHz 14.88 dém ndB down 9.71 MHz
T 1 1.875085 GHz -9.67 dém nde. 26.00 d& T 1 1.875165 GHz -12.23 dbm nd@ 26.00 dB
T2 1 1.884805 GH2 -9.36 dam Q factor 191.8 T2 1 1.884875 GH2 -11.44 dam Q factor 193.5
! )
)| J )jd -

LTE Band 25

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

DCate: 20 MAR 2025 14.54.52

Date: 20 MAR 2025 14.55.34

J

pectrum
Ref Level 2560 d8m Offset 560 dB & RBW 300 kHz Ref Level 2560 d8m Offset 560 dB & RBW 300 kHz
po ALL 30 dE SWT 12.6 ps & VBW 1 MHz  Mode Auto FFT poe ALL dE SWT 12.6 ps & VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
' Mi[1] 14.69 dBm ' Mi[1] 14.66 dBm
20 dex ¥ 1.8B45850 GHz 20 dex 1.8853050 GHz
. e M ] RS 26.00 dB . . | 26.00 dB
1048 7 By 14.296000000 MHz 1048 T 14356000000 MHz
Q factor 31.8] Q factor 131.3]
0 dém J 0 dBm—rt / \i
Ty
-10 di .F -10 di .
. d \ .
-20 dBm — i -20 dBm
i STV LY, R e N
s AN TR e
-40 dbm -40 dbm
-50 df -50 df
-60 -60
70 di 70 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.88 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result Type | Ref | Trc | X -value | ¥-value | _Function | Function Result |
M1 1 1.884585 GHz 14.89 dém ndB down 14,296 MHz M1 1 1.885305 GHz 14.66 dém ndB down 14.356 MHz
T 1 1.872927 GHz -11.87 dém nd@ 26.00 dB T 1 1.872777 GHz -11.43 dam nd@ 26.00 dB
T2 1 1.887223 GH2 -11.10 d8m Q factor 121.8 T2 1 1.887133 GH2 -10.83 dBm Q factor 121.3
) )
)i ] i )i i

LTE Band 25

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum Y
Ref Level 2560 d8m Offset 560 dB & RBW 300 kHz Ref Level 2560 d8m Offset 560 dB & RBW 300 kHz
po ALL 30 dE SWT 18.9 ps & VBW 1 MHz  Mode Auto FFT poe ALL dE SWT 18.9 ps & VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
' [ Mi[1] 18.73 dBm ' Mi[1] 12.40 dBm
20 dex T 1.8724480 GHz 20 dex 1.8738060 GHz
P L T ) o 26.00 dB| P oo n an OB 26.00 dB|
10 de 7 i P 19061000000 MHz 10 de " By 19.021000000 MHz
Q factor Q factor 90.5]
0 dem—rt f v 0 dem
| \
" il L "
-10 '{ ‘ -10
/ 1
-20 dem—t B . -20 dBm
o T . At P, Lo
e s | -2p e :
-40 dbm -40 dbm
-50 df -50 df
-60 -60
70 di 70 di
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result Type | Ref | Trc | X -value | ¥-value | _Function | Function Result |
M1 1 1.872448 GHz 13.73 dém ndB down 19.061 MHz M1 1 1.873806 GHz 12.40 dém ndB down 19.021 MHz
T 1 1.870529 GHz -12.29 dbm nd@ 26.00 dB T 1 1.87037 GHz -13.81 dém nd@ 26.00 dB
T2 1 1.88950 GH2 -12.19 d8m Q factor 98.2 T2 1 1.889391 GH2 -14.61 dBm Q factor 98.5
) )
)jd J )jd J -
Date: 20 MAR 2025 14 08:47 Date: 20 MAR 2025 14.09.08
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Occupied Bandwidth
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SPORTON LAB.

FCC RF Test Report

Report No. : FG520601C

LTE Band 25

ectrum im
Ref Level 2560 d8m Offset 560 dB & RBW 30 kHz Ref Level 2560 d8m Offset 560 dB & RBW 30 kHz
Sy S0 dB SWT  63.2 ps @ VBW 100 kkz  Mode Auto FFT o At S0dE SWT 63.2ps @ VBW 100kkz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
) M3l 15.95 dBm ) Mi[1] 15.22 dBm
20 dem- T 1.88029650 GH2 20 dem- 1.87989650 GH2
FAN LA b e Ol S B P 1.088111888 MHZ oS W P ALRG WA 1.088111888 MHZ
10 dam - - LE 10 dBm FaS VAN LY UGS i
0 dém 0 dBm—rt L
10 di BLE = X
/ A\
-20 dém -20 dém A <
- e PPV - -
e Y N N -
38 dBfn s St o -
-40 dbm -40 dbm
-50 df -50 df
-60 dBm- -60 dBm-
70 d 70 d
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result | Type | Ref | Trc | X -value | ¥-value | _Function | Function Result |
M1 1 1.8802965 GHz 15.95 dém M1 1 1.8798965 GHz 15.22 dém
T 1 187945455 GHz £.94 dm Occ Bw 1.088111888 MHz T 1 187346014 GHz 7.11 dm Occ Bw 1.088111888 MHz
T2 1 1.389054256 GHz 7.95 daim T2 1 1.889054825 GHz 7.16 dam
il T il T
L L 4 L L 4 wa
Date: 20 MAR 2025 14.47:11 Date: 20 MAR 2025 14 47:52
pectrum
Ref Level 2560 Offset 560 dé & RBW 100 kHz Ref Level 2560 d8m Offset 560 dB & RBW 100 kHz
e att S0 dB SWT 195 @ VBW 300 kHz  Mode Auto FFT o At S0de SWT 19 ps @ VBW 300kkz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
) M1} 16.98 dBm ) Mi[1] 17.43 dBm
20 dbm - 3 1.88083920 GHZ] 20 dbm y o 1.87998200 GHZ]
i M e e l-ch: ek 2.709290709 MHZ| el e ™ AL 2.703296703 MHZ|
10 dBm 10 dBm
|
0 dém f 0 dém
10 d - 10 d
20 dem————=— - -20 dém
- S P Vo 1Y TN
30 d -5t dem
-40 dbm -40 dbm
-50 df -50 df
-60 dBm- -60 dBm-
70 d 70 d
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result | Type | Ref | Trc | X -value | ¥-value | _Function | Function Result |
M1 1 1.8808392 GHz 16.98 dém M1 1 1.879982 GHz 17.43 dém
T 1 187365135 GHz 10.85 dBm Occ Bw 2.708280703 MHz T 1 11.53 dbm Occ Bw 2.703286703 MHz
T2 1 189136064 GHz 10.67 dam T2 1 10.05 dam
il T il T
L L 4 wa L L 4 wa
Date: 20 MAR 2025 14 50:11 Date: 20 MAR 2025 14 48.27
pectrum vectrum
Ref Level 2560 d8m Offset 560 dB & RBW 100 kHz Ref Level 2560 d8m Offset 560 dB & RBW 100 kHz
po ALL 30 dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT poe ALL 30 dE SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
) Mi[1] 14.79 dBm ) Mi[1] 14.58 dBm
20 dem- 1.88025000 GH2 20 dem— F1“ 1.87881100 GHz
B s G A, [ +.505494505 MHZ o A MM e G Pty +.475524476 MHZ
10 de S st LI 10 dem e P PGP
J
0 dem—t i 0 dem !
/ AN
-20 dBm—t + \/\ -20 dBm
d = -
L il P, N
o (S s
-40 dbm -40 dbm
-50 d -50 df
-60 dBm- -60 dBm-
70 d 70 d
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X -value | ¥-value | _Function | Function Result | Type | Ref | Trc | X -value | ¥-value | _Function | Function Result |
M1 1 1.88025 GHz 14.79 dém M1 1 1.878811 GHz 14.38 dém
T 1 1.8777423 GHz 7.77 dém Occ Bw 4.505434505 MHz T 1 1.8777622 GHz 9.57 dm Occ Bw 4.475524476 MHz
T2 1 18922478 GHz 0.65 dam T2 1 18922378 GHz 5.67 dam
il T il T
L L 4 L L 4 wa
Date: 20 MAR 2025 14 50:58 Date: 20 MAR 2025 145141
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